|

FORBES PRO)

WATER SOLUTIONS
—§.

M
'gﬁ‘k
f

IAQUAGUARD g,

[AQUAGUARD
e

The AG 200 & 600DF comes from the
makers of Aquaguard, with international
water purification technology, so you can
be sure you are drinking safe water that
conformsto WHO standards and you
are protected from dangerous
waterborne diseases.

The AG 200 & 600DF is designed to
purify water no matter what the source of
water supply. One look, at its advanced
features and you know you can trust
Aquaguard to protect you and your
employees and ensure a safe and
productive work place.

Aquaguard

Water Purification System

EUREKA FORBESIDN
Your friend for life IIRM

9

. Aquaguard 600 DF

Eup,

e

_S%,
>

1oueyd oW

Selected
[...]
growth of micro-organisms on the product. As another layer
of defense, it keeps the dispensing area free of bacteria.




EUREKA FORBES WPN FCRBES PRO

Your friend for life R4
WATER SOLUTIONS

—4

Performance Worthy of Praise

= Reverse Osmosis removes all contaminants,
including fluoride.

« UV technology eliminates virus and bacteria.

- High water storage capacity for a constant supply
of fresh water.

« Gravity-fed storage tank providing additional stored
water, ideal for areas where they may be disruptions
to the water supply.

- Drip tray drainage for convenience.

Technical Specifications

Water Options Technical Features

= y i 380 (W) x 1140 (H) x 340 (D) (dimensions in mm)
- D Hifnsnsians 14.9 (W) x 44.8 (H) x 13.3 (D) (dimensions in inches)

230 (dimensions in mm)
9.4 (dimensions in inches)

Dispense area height

Weight 33 KG
Reverse Osmosis

Sediment Filter
Pre & Post Carbon Filter

UV sensor
syrmbiols Additional features Leak detection

Standard filtration supplied
(where applicable)

; Header tank: Cold tank: Hot tank:
Nipronal wieir Capacity 11 liters 4 liters 15 Iiters
Caldbegier Compressor 230V / 50Hz compressor
@ Hot water
Cold: 3°C/37°F - 12°C/54°F
Water temperatures Hot: 87°C/189°F

Teste d o d Ce rt|f| ed FOR ENQUIRIES, PLEASE CONTACT: watersolutions@eurekaforbes.com, www.eurekaforbes.com

EUREKA FORBES LTD. REGIONAL OFFICES:

e New Delhii 011-30881467\68\69\86 @ Chandigarh: 0172-3013494 e Jaipur: 0141-3001286
('I'b c QUALITY & SAFETY

GUARANTEED e Bhopal: 0755-3017449 e Indore: 0731-3258668 @ Ahmedabad: 079-30189072\24\25 e Vadodara:
0265-3054019 e Kolkata: 033-24414380 e Bhubaneshwar: 0674-3921654 ® Mumbai: 022-30872578

Eureka Forbes Limited reserves the right, in order to reflect .

continuous research and development, to amend or change e Pune: 020-30471633\30561804 @ Bangalore: 080-30251556 @ Chennai: 044-3028926619243\9250

specifications without prior notice. ® Hyderabad: 040-30687434\30 @ Kochi: 040-3047060.

C UsA

CORPORATE OFFICE ADDRESS: Marathon Innova, B1\B2, 701, 7th Floor, Off Ganpathrao Kadam Marg,
Lower Parel, Mumbai-400 013. Tel No; 022-30448700



FEATURES

3 Advanced Operating Modes: RO + UV / UV / Auto Mode.

Auto Mode: Automatically switches between RO + UV or UV
technologies, based on output TDS.

2” LCD Screen on Front Panel: Shows Running Mode.

special membrane elements, which produce higher quantities of
treated water, thus ensuring faster and continuous water supply.

Larger Membrane: The Aquaguard Universa Reverse Osmosis
system has the advantage of high-capacity purification. It is built with

3 > 4 y
o0 s
2 v :

| 2 % Aquaguard Pro \
@ ) UNIVERSA 100
O

ntroducing
Universa 100

Specially designed for Commercial and Industrial

drinking water requirements.

Equipped with Universal, RO and UV technologies.

Works across all water sources.

R SERE

D
o 00
o 0

Self-cleaning System: This ensures superior and effective ( ‘ ’
membrane performance by auto-flushing every four hours. O

4

Micro-biologically potable with water UV filter: Safe drinking
water is assured at the outlet using advanced, internationally-proven UV
technology, leaving no chance of re-contamination.

No need for bottled water: With Aquaguard Universa Reverse
Osmosis Water Purification System, you won't need bottled water
anymore.

Efficient After-sales Service: Aquaguard Universa Water Purifier
is backed by prompt, efficient after-sales support of Eureka Forbes
network, which comprises of over 1000 exclusive service personnel
across the country.



Advanced 7-stage Purification Process

1. Bag Filter: Purification stage 1: Unique polypropylene bag to remove physical impurities etc. from the
input water.

Raw Water

§§

2. Pre carbon Filter: Purification stage 2: Specially-treated carbon block used for absorbing colour,
odour, organic impurities and chlorine, and preventing microbial growth. Activated carbon block also L -
removes chlorination by-products from water.

3. Anti Scalant Filter: Purification stage 3: This protects the reverse osmaosis membrane from scaling § ‘gf <
deposits as the complex molecules will not get settled and get flushed along with concentrate (reject) g B
water flow. Thus it enhances the service life of the membrane. ~

4. Sediment Filter: Purification stage 4: Sediment filter traps all the fine sediments present in the
output water.
5. Reverse Osmaosis Membrane Filter: Purification stage 5: Reverse osmosis membrane filter has a L

porosity of 0.001 micron and strains micro-organisms and TDS from the input water. This stage rejects
around 90% of the input TDS and the purified good water flows towards the next stage.

6. Post Carbon Filter: Purification stage 6: This process enhances the taste of the pure water.

7. UV Filter: Purification stage 7: The UV filter fitted at the paint of use ensures that the water that you ‘ Pure Water*
consume is safe and free from disease-causing microbes.

o O > ’j
)
> 5 3)
Dimensions (W x D x HJ: 600 mm X 700 mm X 800 mm ).
Weight (kg): 66 5
RO Membrane: 150 GPD X 4 Nos. ) 2\ )
Operating Voltage: 230V AC - 50 Hz 7 ) . O
Power Supply: Input 230 V AC & Output 24,/28 V DC 2
Power Rating: 55 Watts Max. ( )
Modes of Operation: RO/ UV/ AUTO
RO Membrane Flushing: Auto Flush at every Start & every 4 hours of working (for 1 minute)
No. of Stages for Filter cum Purifier: 7
Body CRCA Steel Powder Coated
Recommended Input Water Pressure: Min. 1 bar
Recommended Total Dissolved Solids in Input \Water: Up to 2000 ppm (Max.)
Recommended Hardness in Input \Water: 300 ppm [Max.)
Recommended pH of Input Water: B6.5t0 8.5
Recommended Chlorine in Input Water: 0.2 ppm [Max.)
Recommended Iron in Input \Water: 0.3 ppm [Max.)
Turbidity: Max. 5 NTU

A part of Eureka Forbes, Forbes Pro \Water Solutions helps organisations and industries improve their productivity through state-of-the-art
purification systems, prompt after-sales service and hygiene audits.

As marketers of India’s largest-selling water purifiers, our commitment is backed by a nationwide sales and service network. Our in-depth
knowledge, technical expertise and state-ofthe-art R&D facilities enable us to offer you cutting-edge POE and POU water purification
systems, water treatment plants and waste water treatment plants. Among our water purification systems are Institutional UV-based
Aquaguards, Coolers/ Storage Cooler-cum-purifiers, Multistage Purifiers, Reverse Osmosis Plants and Compact Sewage Treatment Plants.

Regardless of the nature of your business, we have a range of solutions and services for a healthier, more hygienic, safer and more
productive work environment.

EUREKA FORBES -#
s

Your friend for life




FCRBES PRO Aquaguard

WATER SOLUTIONS * Water Purification Systems

AQUAGUARD COMMERCIAL &
INDUSTRIAL WATER TREATMENT PLANTS

FORBES PRO WATER SOLUTIONS

Forbes Pro Water Solutions, part of Eureka Forbes Limited (EFL),
has been promoting a wide range of water purifiers to the

industrial and institutional clients. Conforming to the highest level

of manufacturing excellence, these products ensure that our
clients enjoy a healthy life. Thanks to this commitment to product
quality, Forbes Pro Water Solutions is today in the vanguard of the

water purification industry.

Going beyond drinking water, Forbes Pro Water Solutions now
offers customized, total water and waste water treatment
solutions, designed to deliver treated water suitable for diverse

utilization purposes and various industrial process requirements.

AREAS OF EXPERTISE

Centralized Water Purification Plants Sewage & Effluent Treatment Plants
Reverse Osmosis Plants Demineraliser
Water Softeners Sand/Carbon Filters

' -t!:..ﬂ-lq-..'ﬂ.; " .'T..-.‘.'_F'_
APPLICATIONS

Water purification system for Schools, Colleges, * Process water for Industrial Applications
Hotels, Hospitals, Malls & Multiplexes e Boiler feed water
Drinking water application in Commercial * Beverage and Food Processing Industry

& Residential Complexes

EUREKA FORBES -*‘
Your friend for life Id

et



TECHNOLOGY | RELIABILITY | SERVICE

SKID-MOUNTED RO PLANTS

SYSTEM FEATURES

Completely assembled / pre-piped / pre-wired Inbuilt protection to high pressure pump by way of low

Microprocessor-based control panel for ease of operation pressure switch / high pressure switch
and inbuilt process logic Membranes from GE / Hydranautics
Auto start / stop based on water level in the tank Glycerin filled SS pressure gauges for durability
MCB for plant protection Online rota-meter for measuring permeate flow
PU coated MS skid & plated hardware

Blending cartridge provision to adjust taste/TDS

Raw water pump integrated with plant
Integrated pretreatment module for removal of
suspended solids along with pressure gauges and followed by ultra violet disinfection for total safety

Robust high pressure pump in SS 304 construction Automatic backwashing of filters available as premium range

STANDARD INSTRUMENTATION OPTIONS

* Pressure gauges * Level switch * Automatic backwashing of filters ¢ pH correction system

* Rota meter ¢ Conductivity meter

* Post UV system ¢ Cleaning system

* Pressure switches

* Post treatment system * Remote Monitoring Station

The above instrumentations will vary as per the capacity of the plant

TECHNICAL SPECIFICATIONS

RAW WATER CHARACTERISTICS

OPERATING SPECIFICATIONS UNIT RO-100 RO -250 RO -500
Maximum Flow LPH 100 250 500 e Hardness 200-500 ppm
Average Flow LPH 100 200 400 * Total Dissolved
Inlet TDS mg/l 500 - 2000 (Max) 500 - 2000 (Max.) 500 - 2000 (Max.) Solids (TDS) 500-2000 ppm (max)
Permeate TDS mg/Il <150 <150 <150 ¢ Alkalinity 200-300 ppm
Recovery % 20 20 30 ¢ Chlorides : 300-400 ppm
SYSTEM SPECIFICATIONS UNIT RO - 100 RO - 250 RO - 500 * Nitrates 20-40 ppm
Particulate Filter 10 Micron, 4" X 20" - * Silica 10-15 ppm
Activated Carbon Block 4" X 20" -
Pressure Sand Filter (PSF) Capacity LPH - 1000 1200 LIMITING CONDITIONS FOR
Activated Carbon Filter (ACF) Capacity LPH - 1000 1200 RO FEED WATER
Antiscalant Dosing System Yes Yes Yes ° Turbidity : <5NTU
Antiscalant Dosing Tank Capacity Liters 50 50 50 * Organics . Nil
Micron Cartridge Filter (PP) 5 Micron, 20" Long 5 Micron, 10" Long 5 Micron, 20" Long e Maximum
. < o
High Pressure Pump (HPP) 1000 LPH, 1.1 kw 1000 LPH, 1.1 kw 1200 LPH, 1.5 kw Water Temp. : <40°C
RO Membrane 4" X 40" 4"x40" 4"x40" * Iron :<03 ppm
w No Yes Yes e Fluoride : <1 ppm
Plant Dimensions (I X w X ht) mm 600 X 800 X 1640 1000 X 800 X 1700 1000 X 800 X 1700 * Silt Density
Index (SDI) : <5 ppm
Weight (Approximately) kg 200 250 310 . X
- ¢ Free Chlorine : Nil
Power Supply 415V AC, 3 phase, 4 wire, 50 Hz . .
* Oil & Grease : Nil
REVERSE OSMOSIS
= For heavy industrial
% o
» applications, we also
(%)
7} .
8 provide AQUAGUARD
S
2 .
e -» Industrial RO Plants
-3
W Raw Water
E Feed Pump MCF HPP RO Permeate from 1000 LPH up to
x

Water

10,000 LPH

Specifications, features and colour are subject to change without prior notice due to continuous product improvement.

FOR ENQUIRIES, PLEASE CONTACT: watersolutions@eurekaforbes.com, www.eurekaforbes.com

EUREKA FORBES -* EUREKA FORBES LTD. REGIONAL OFFICES:

A
K . * New Delhi: 011-30881467/68/69/86 * Chandigarh: 0172-3013494 ¢ Jaipur: 0141 - 3001286 * Bh I: 0755-3017449
Your friend for life IIRd ew e JSGS] o i i

* Indore: 0731-3258668 * Ahmedabad: 079-30189072/24/25 * Vadodara: 0265-3054019 ¢ Kolkata: 033-24414380
FCRBES PRO

* Bhubaneshwar: 0674-3921654 « Mumbai: 022-30872578 * Pune: 020-30471633/30561804 ¢ Bangalore: 080-30251556
* Chennai: 044-30289266/9243/9250 * Hyderabad: 040-30687434/30 * Kochi: 0484-3047060
WATER SOLUTIONS

CORPORATE OFFICE ADDRESS: Marathon Innova, B1/B2, 701, 7th Floor, Off Ganpathrao Kadam Marg,
Lower Parel, Mumbai — 400013. Tel No: 022-30449700

+




